
 

     
   

 
   

 
   

 
    

  
  

 
         

     
 

            
        

      
 

         
   

 
           

           
           

          
              

 
        

         
           

      
          

         
 

          
    

        
    

         
  

      
           

    
  

 
         

   

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER R5-2013-0133 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CALAVERAS COUNTY WATER DISTRICT 
LA CONTENTA WASTEWATER TREATMENT FACILITY 

CALAVERAS COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (hereafter Central 
Valley Water Board) finds that: 

1. On 1 April 2013, Calaveras County Water District (hereafter “Discharger”) submitted a
Report of Waste Discharge (RWD) to update Waste Discharge Requirements (WDRs) for
the La Contenta Wastewater Treatment Facility (WWTF).

2. The Discharger owns and operates the WWTF and is responsible for compliance with the
WDRs.

3. The WWTF is located at 1525 Campbell Court in Valley Spring, in Section 24, T4N,
R10E, MDB&M and Section 25, T4N, R10E, MDB&M. Assessor’s Parcel Numbers are
46-001-141 and 073-042-097 for the wastewater treatment facilities and the Upper Pond,
and 73-042-106, -107, -128 and -130 for the Lower Pond. The WWTF location is shown
on Attachment A, which is attached hereto and made part of this Order by reference.

4. WDRs Order R5-2002-0222, adopted by the Central Valley Water Board on
6 December 2002, prescribes requirements for the WWTF and the use of recycled water
at the La Contenta Golf Course (the Golf Course). The Golf Course is owned and
operated by La Contenta Investors. WDRs Order R5-2002-0222 allows a monthly
average dry weather influent flow (ADWF) of 0.15 million gallons per day (MGD).
The Discharger requested to increase the ADWF limit to 0.20 MGD.

5. Since WDRs Order R5-2002-0222 was adopted, some improvements and changes have
been made to this facility, including:

a. The storage capacity of one effluent storage pond (the Lower Pond) was increased
from 23 to 172 acre-foot (ac-ft) in 2005;

b. The chorine disinfection system was replaced with an ultra violet (UV) light disinfection
system in 2009;

c. An additional sand filter was installed; and
d. The use of recycled water at the Golf Course is now regulated under State Water

Resources Control Board Order 2009-0006-DWQ, General Waste Discharge
Requirements for Landscape Irrigation Uses of Recycled Water.

Therefore, Order R5-2002-0222 no longer reflects the current facility operations and will 
be rescinded and replaced with this Order. 



    
    

    
 

 
 

 

 
         

         
       

 
  

 
          

           
       

          
         
     

 
   

    
     
     
      

           
   

         
 

          
       

           
        

            
          

 
      

            
        

           
         

      
        

            
         

          
          

 

2 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0133 
CALAVERAS COUNTY WATER DISTRICT 
LA CONTENTA WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

6. Because the wastewater reclamation on the Golf Course is currently regulated under the 
State Water Board’s Order 2009-0006-DWQ, this Order only prescribes requirements for 
the WWTF and the production and conveyance of recycled water to the Golf Course.  

Existing Facility and Discharge 

7. The WWTF, built in 1991, provides tertiary treatment for the wastewater generated from 
the New Hogan/La Contenta area, including the La Contenta subdivision, the Golf 
Course, and the surrounding residential and commercial development. The service area 
has 1,080 equivalent dwelling units, including 930 single family residential units, one 
multi-family residential unit, and 51 commercial establishments. The following table 
summarizes recent influent flow rates. 

Influent Flow Rates 
Flow Rate 2011 2012 
ADWF (MGD) 1 0.14 0.13 
Annual Average (MGD) 0.17 0.15 
Annual Total (MG) 2 62.1 55.2 

1 As determined by the total flow for the months of July through September, 
inclusive, divided by 92 days. 

2 As determined by the total flow for the calendar year. 

8. The WWTF consists of a mechanical bar screen, an activated sludge treatment unit 
(a 500,000-gallon concrete aeration basin, a clarifier, and a sludge return system), 
a coagulant feed system, sand filters, a UV light disinfection system, a sludge lagoon, 
a sludge belt press, a dry sludge storage area, and two unlined storage ponds 
(Upper pond and Lower Pond). The facility site map is shown on Attachment B, which is 
attached hereto and made part of this Order by reference. 

9. Raw wastewater is mechanically screened and then conveyed to the activated sludge 
treatment unit. After the wastewater flows out the clarifier, polymer coagulant is added to 
the wastewater before the wastewater enters into the sand filters. Filtered effluent is 
disinfected by the UV system and is stored in the Lower Pond prior conveyance to the 
70-acre Golf Course for recycling during the irrigation season. The sand filters are 
backwashed continuously with filtered wastewater and the filter backwash water is 
returned to the headworks. The Upper Pond serves as backup storage when the Lower 
Pond is full or when effluent quality does not meet Title 22 recycled water standards. 
All effluent in the Upper Pond is subsequently returned to the headworks. 
The wastewater treatment process schematic is shown on Attachment C, which is 
attached hereto and made part of this Order by reference. 



    
    

    
 

 
 

 

        
 

  
        

     
     

 
    

 

 
  

  
  

 

 

 
       
      

     
 

         
        

          
 

   
         

         
         

      
 

         
          

           
  

 
        

           
        

           
       

         
          
           

        
        

 
 

 

3 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0133 
CALAVERAS COUNTY WATER DISTRICT 
LA CONTENTA WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

10. The design treatment capacity of the existing facility is summarized below: 

Facility Design Capacity 

Activated Sludge Treatment Unit 0.4 MGD ADWF/1.0 MGD Peak Flow 
Tertiary Filtration 1.44 MGD Peak Flow 

UV Disinfection 0.576 MGD Peak Flow 

11. Design data for the storage ponds are summarized in the following table. 

Surface Area 1 Depth Volume 1 

Pond (acres) (feet) (acre-feet) 
Upper Pond 4.5 max 35 /average 15 49 
Lower Pond 14.5 average 13 172 
1 Measured at two feet of freeboard. 

12. The UV disinfection system consists of four banks of lights, with three banks scheduled 
for online operation and one bank provided as backup. The UV disinfection system has a 
design UV dose of 100 mJ/cm2 and a design UV transmittance of 55 percent.  

13. Waste activated sludge is pumped to a 125,000-gallon concrete sludge lagoon for 
stabilization and storage prior to dewatering by the sludge belt press. The dewatered 
sludge is stored in the uncovered dry sludge storage area on site in order to meet the 
requirements for Class B biosolids, and then removed for off-site disposal. Supernatant 
liquid from the drying process is pumped back to the headworks. 

14. The WWTF is controlled by a Supervisory Control and Data Acquisition system. 
Alarms alert operators of any issues related to treatment processes, water levels, 
electrical failures, or other issues that may cause an interruption or potential bypass of 
the treatment system. 

15. Prior to December 2012, treated wastewater was delivered via an 8-inch pipeline from 
the Lower Pond to the wet well at the Golf Course’s irrigation pump station. The pipeline 
limited recycled water delivering to 900 gallons per minutes (gpm).  Therefore, the Golf 
Course’s peak irrigation demand of 1,800 gpm was typically met by supplementation with 
raw water.  In May 2011, the Discharger modified the piping to the Golf Course to feed 
recycled water directly into a gravity ditch upstream of Pond 7 at the Golf Course. 
This modification allows the Golf Course to meet its water needs with 100% recycled 
water from Pond 7 during the irrigation season, thus reducing raw water demand. 
The Discharger proposed to export up to 240 ac-ft of recycled water to the Golf Course 
each year.  The historic water use for the Golf Course is summarized below. 



    
    

    
 

 
 

 

       
    
    
    
    
    
    
    
    
    
    
    

    
    

 
        

             
      

  
 

      

      
       

         
           

   
 

          
       

        
 

    

    
        

         
         

   
          

       
         

          

 

4 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0133 
CALAVERAS COUNTY WATER DISTRICT 
LA CONTENTA WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Raw Water Recycled Water Total Irrigation Demand 
Year (ac-ft) (ac-ft) (ac-ft) 
2001 178 37 216 
2002 197 55 252 
2003 161 114 276 
2004 208 118 326 
2005 155 108 263 
2006 109 144 254 
2007 138 146 283 
2008 142 184 326 
2009 111 191 301 
2010 63 178 241 

Average 146 128 274 
Proposed 43 240 283 

16. The Golf Course’s annual irrigation demand is approximately 92 MG (283 ac-ft). 
Based on the export of 78 MG (240 ac-ft) per year of recycled water to the golf course, 
the water balance in the RWD demonstrates that the WWTF has the following storage 
and disposal capacity: 

Influent Flow Measurement Flow Limit 

Total Annual Flow 1 89 MG 

Average Dry Weather Flow 2 

1 As determined by the total flow for the calendar year. 
0.2 MGD 

2 As determined by the total flow for the months of July through September, 
inclusive, divided by 92 days. 

17. The influent and effluent analytical results for January 2010 through December 2012 are 
summarized below. The influent samples were collected at the headworks and the 
effluent samples were collected after UV disinfection and before discharge into the 
storage ponds. 

Influent and Effluent Constituent Concentrations 
Influent Effluent 

Constituent Min. Max. Ave. Min. Max. Ave. 
BOD (mg/L) 11 312 127 <1 23 2 
TDS (mg/L) -- -- -- 140 509 412 
Total coliform organisms -- -- -- <2 220 2 (median) (MPN/100 mL) 
Nitrate nitrogen (mg/L) -- -- -- 10 36 21 
TKN (mg/L) -- -- -- <1 11 1 

BOD=Biochemical oxygen demand; TDS=Total dissolved solids; TKN=Total Kjeldahl nitrogen 



    
    

    
 

 
 

 

 
 

        
        
           

 

     

       

        

        
       

       
       

       
       

        
 

           
    

 
           

       
          

       
         
           
       

 
 

         
     

       
 

      
   

 
  

 
         

         
           

5 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0133 
CALAVERAS COUNTY WATER DISTRICT 
LA CONTENTA WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Site-Specific Conditions 

18. The potable water supply for the New Hogan/La Contenta area comes from the 
Calaveras River below Hogan Dam. Based on Consumer Confidence Reports in 2011 
and 2012, the chemical character of the community water supply is summarized below. 

Annual Water Supply Analytical Results 

Parameter Units 2011 2012 Average 

Total dissolved solids mg/L 108 115 112 

Electrical conductivity umhos/cm 169 181 175 

Chloride mg/L 6.7 7.1 6.9 

Sodium mg/L 7.3 7.8 7.6 

Sulfate mg/L 14 11 12.5 
Iron µg/L ND ND --
Manganese µg/L ND 11 --
Total hardness mg/L 88 75 81.5 

19. The site elevations range from 650 to 800 feet mean sea level. All areas of the WWTF 
are outside of the 100-year flood zone. 

20. The RWD states that the Upper Pond is underlain by the Tertiary Valley Springs 
Formation consisting of Mesozoic volcanic and metavocanic rock based on general 
geologic mapping. The Upper Pond is situated very closely to the Modesto Riverbank 
Formation consisting of more recent Quaternary sediments of fine grained, and arkosic 